
Volume - 1 Issue - 1

Page 1 of 9
Citation: Samuel, O. O., Jerry, I.T. (2023). Measurement Of Background Radiation at Oracle Plastics and Sacks Company in Makurdi, Benue State. Journal of 
Theoretical Physics & Mathematics Research. 1(1), 01-07

Volume - 2 Issue - 1

Page 1 of 9

Journal of 
Earth & Environmental Waste Management

Tania Hossain1, Asma Rahman1, Tunjina Ahmed2, Ahmed Abu Rus’d2, Muhammad Nurul Huda1 and Gazi Nurun 
Nahar Sultana1*

1Centre for Advanced Research in Sciences [CARS], University of Dha-
ka, Dhaka-1000, Bangladesh. 
2Department of Microbiology, Jagannath University, Dhaka, Bangla-
desh

Growth and prevalence of antibiotic-resistant bacteria in Waste 
water from Pagla treatment plant

Accepted:  2023 Dec 25Received:  2023 Nov 20

Corresponding Author: Gazi Nurun Nahar Sultana, 
Centre for Advanced Research in Sciences [CARS], 
University of Dhaka, Dhaka-1000, Bangladesh. 

Abstract
Antibiotics are released into the environment either directly in an unchanged form or in a partially metabolized form. 
The discharge is usually through untreated waste or industrial treatment effluents. The potential concern is the uptake 
of these antibiotics by crops irrigated by treated wastewater. This study collected wastewater from eight points at the 
Pagla, Kadamtali, Dhaka treatment plant. Here we consider three crucial antibiotics, Doxycycline, Ciprofloxacin, and 
Tetracycline, used mainly during the last two years of the pandemic. A PDA detector was used in high-performance 
liquid chromatography (HPLC) analysis to determine the raw and processed effluent antibiotics. The most frequently 
seen antibiotics in natural wastewater were Doxycycline and Ciprofloxacin, with the highest concentration of 0.23µgL-
1and 0.20 µgL-1(raw water), respectively. Tetracycline was not detected in natural water. Contrarily, Doxycycline was 
discovered in the Pagla plant›s completed water and had the highest concentration (0.12 gL-1), whereas Ciprofloxacin 
and Tetracycline were not found in the dead water. The findings of this study showed that Doxycycline was still present 
in both the raw and processed effluent. Both natural and finished wastewater was subjected to a microbial-resistant test 
in the presence of all three antibiotics. The results revealed that the samples detected both heterotrophic bacteria and 
total coliform. The viable aerobic heterotrophic bacteria ranged between 5.421 and 4.754 log cfu/ml. Total bacteria load 
gradually decreased in the finished wastewater.

Keywords: Antibiotic-resistant; Doxycycline; Microorganisms; Ecosystems

Published:  2024 Jan 04

Research Article

Ciatation: Hossain, T., Rahman, A., Ahmed, T., Rusd, A, A., Huda, M, N., (2024). Growth and prevalence of antibiotic-resistant bacteria in waste from Pagla treat-
ment plant. Journal of Earth & Environmental Waste Management 2(1), 1-9.

Highlights
•	 The discharge of antibiotic-resistant bacteria into the 

environment through wastewater can have contribution 
to the contamination of natural water sources, including 
rivers, lakes, and oceans. 

•	 Wastewater can contain a diverse range of bacteria, in-
cluding both susceptible and resistant strains. 

•	 The presence of antibiotics in wastewater creates a se-
lective pressure that favors the survival and prolifera-
tion of antibiotic-resistant bacteria. 

•	 The most frequently seen antibiotics in natural waste-
water were Doxycycline and Ciprofloxacin.

•	 Microbial resistance to all three antibiotics was tested in 
both raw and treated wastewater. 

Graphical Abstract



Volume - 2 Issue - 1

Page 2 of 9

Copyright © Tania HossainJournal of Earth & Environmental Waste Management

Ciatation: Hossain, T., Rahman, A., Ahmed, T., Rusd, A, A., Huda, M, N., (2024). Growth and prevalence of antibiotic-resistant bacteria in waste from Pagla treat-
ment plant. Journal of Earth & Environmental Waste Management 2(1), 1-9.

1. Introduction
Globally, people are becoming more concerned about anti-
biotic pollution of the environment in general and aquatic 
ecosystems in particular [1,2]. Antibiotics are necessary 
medications in hospitals, and significant volumes of antibiot-
ics are excreted and disposed of in hospital wastewater. The 
extensive and unauthorized use of antibiotics in Bangladesh 
has become an issue in addressing the presence of residual 
antibiotics in wastewater. Wastewater is of two types; ur-
ban wastewater includes shops, offices and factories, farms, 
transport, fuel depots, and mines [3]. Domestic wastewater 
is used in homes and offices’ toilets, showers, baths, kitchen 
sinks, and laundries. Wastewater can be a significantly focus-
ing reservoir and environmental supplier of antibiotics resis-
tance organisms [4]. They have been proposed as hotspots 
for gene transfer and can spread antibiotic-resistant genes 
between bacterial species [5]. This wastewater contains an-
tibiotics which can form a selection pressure for antibiotic 
resistance even in low concentrations [6]. Antibiotics come 
from a variety of sources, including humans, animals, agri-
culture, aquaculture, and the pharmaceutical industry. The 
majority of antibiotics are used by humans, who are also 
largely to blame for the amount of antibiotics that end up 
in sewage. The problem with the water cycle and food chain 
is made worse by reusing treated wastewater containing 
partially decomposed antibiotic residues [7]. Other sources, 
disposal of unused drugs which are date expired, hospital ef-
fluent, pharmaceutical wastes, and animal waste contribute 
to increasing the higher concentration of wastewater.

A wide range of research has been conducted in Europe and 
other developed countries on residual antibiotics and identi-
fying resistant microorganisms [8]. Only a few review works 
have been focused on residual antibiotics in Bangladesh 
[9,10]. Yet, there needs to be more knowledge in Bangladesh 
about the residual antibiotics that remain in wastewater 
before it is released into the environment and the sewer-
age system. There needs to be comprehensive information 
on residual antibiotics and resistant microorganisms. Mini-
mal work has been done in the plant, fish, and poultry feed 
[11,12]. This study aims to develop quick methods for de-

tecting mainly used residual antibiotics Doxycycline, Cipro-
floxacin, and Tetracycline in wastewater collected from the 
treatment plant of Pagla, Kadamtali, Dhaka from eight dif-
ferent treatment steps. The extension of the study also iden-
tifies the bacterial species present in the waste water and 
transformed resistant to two significant antibiotics. 

 2. Materials
All three standard antibiotics were purchased from Sig-
ma-Aldrich (Germany). All other solvents of HPLC grade 
were purchased from Sigma Aldrich (Germany) through lo-
cal certified vendors; Deionized water was used for standard 
and sample preparation. 0.45µm cellulose acetate Millipore 
microfilter was purchased from Pall ® Corporation, India, 
and the PTFE syringe filter from Membrane Solution. 

3. Methods
Pagla Wastewater Treatment Plant: Dhaka has only one 
wastewater treatment plant located at Pagla, Kadamtali, 
Dhaka. The factory can produce 130,000 m3/day. The facility 
has 49,000 household sewer connections, 778 km of sewer 
lines with various diameters, 20 lift stations for sewers, one 
pump station in the center, and three truck interceptor sew-
ers. The neighboring river Buriganga receives the treated 
wastewater for discharge [13]. 

3.1. Sample Collection
Collection jars were washed per the laboratory’s washing 
protocol and dried in an oven for wastewater collection. 
About 200mL of wastewater was collected from 8 different 
points of the treatment plant at Pagla, Kadamtali. Samples 
were collected and named as A-Raw sewage [bar screen 
chamber], B-Equalization collection tank, C-primary settling 
tank, D-aeration tank, E-Secondary settling tank, F-chlori-
nation dosing tank, G-dual media filter tank and H-treated 
water for reuse Table 1. Samples of aliquots were made and 
preserved at 4oC for further study. One part was sent for 
microbiological analysis, and the other was used to detect 
the presence of residual antibiotics by HPLC. All wastewater 
samples were tested for temperature, pH, TDS, EC, Time, and 
Location, shown in Table 2.



Volume - 2 Issue - 1

Page 3 of 9

Copyright © Tania HossainJournal of Earth & Environmental Waste Management

Ciatation: Hossain, T., Rahman, A., Ahmed, T., Rusd, A, A., Huda, M, N., (2024). Growth and prevalence of antibiotic-resistant bacteria in waste from Pagla treat-
ment plant. Journal of Earth & Environmental Waste Management 2(1), 1-9.

Table 1: Name of samples collected from different steps of waste water plant at “Pagla”

Sample name Waste water Treatment step
A Bar screen chamber
B Equalization collection tank
C Primary setting tank
D Aeration tank
E Secondary setting tank
F Chlorine contact tank
G Dual media filter
H Treated water for reuse

Table 2: Location: Pagla Sewage Water Treatment Plant, Pagla, Kadamtali, Dhaka

Sample No. Location Coordinates Temperature pH TDS (mg/l) EC (S/m) Time
A Inlet 23○68’38.56” N

90○45’11.14” E
33○C 5.16 1280 2650 11:14 am

B Distribution 
Chamber

23○68’24.45”N
90○45’19.45”E

33○C 4.23 1635 3266 11:25 am

C Measuring 
Distribution 
Chamber

23○68’16.63”N
90○45’20.09”E

33○C 4.19 1583 3260 11:35 am

D Left A La-
goon

23○67’85.96”N
90○45’38.75”E

34○C 5.12 1580 3280 11.55 am

E Right A La-
goon

23○68’81.68”N
90○45’37.38”E

34○C 4.64 1480 2680 12.01 pm

F Outfall Pump 23○67’67.62”N
90○45’78.53”E

31○C 5.11 1482 2960 12.18 pm

G Discharge 
Chamber

23○67’67.36”
90○45’85.08”E

31○C 6.23 1380 2760 12.24 pm

H B Lagoon 23○67’46.55”N
90○45’45.09”E

34○C 7.07 1080 1160 12.39 pm

3.2. Sample Preparation
All collected samples, about 200 mL of water, were filtered 
with 0.45µm of nylon membrane filter to remove impurities. 
Samples were air-dried for several hours and reached a vol-
ume of 180mL.

3.3. Instrument
Devices used included the HPLC high gradient pump system, 
autosampler, degasser, heated oven, and photodiode array 
[PDA] detector. HPLC analysis of antibiotic content in the 

wastewater samples was performed according to previously 
published method [14,15]; the mobile phase used was 5% 
acetic acid, Methanol, and Acetonitrile [v/v 55:20:25] for 
Doxycycline at a flow rate of 1.0 mL/min, with a wavelength 
of 347. At the same time, Ciprofloxacin and Tetracycline were 
run separately with 10% acetic acid and Acetonitrile [90:10] 
at a flow rate of 1 mL/min and wavelength at 280 nm. Chro-
matography used 20 μL of the injected liquid at ambient tem-
perature on a reverse column C18 [250 mm × 4.6 mm]. HPLC 
condition is shown in Table 3.

Compounds Solvent combination Column Flow Rate 
(ml/min)

Absorbance 
(nm)

Retention Time 
(min)

Doxycycline 5% Acetic acid: 
Methanol: Acetonitrile 
(50:20:25)

C18 (250 mm, 4.6 
mm) 

1 .0 347 4.67

Ciprofloxacin 10% Acetic Acids: 
Acetonitrile

C18 (250 mm, 4.6 
mm) 

1.0 280 3.66

Tetracycline 10% Acetic Acids: 
Acetonitrile

C18 (250 mm, 4.6 
mm) 

1.0 280 9.95

Table 3: HPLC condition for determination of three antibiotics in waste water of Pagla treatment plant



Volume - 2 Issue - 1

Page 4 of 9

Copyright © Tania HossainJournal of Earth & Environmental Waste Management

Ciatation: Hossain, T., Rahman, A., Ahmed, T., Rusd, A, A., Huda, M, N., (2024). Growth and prevalence of antibiotic-resistant bacteria in waste from Pagla treat-
ment plant. Journal of Earth & Environmental Waste Management 2(1), 1-9.

3.4. Standard Preparation
Weighing the approved standard [Doxycycline, Ciprofloxacin, 
and Tetracycline] and dissolving it in double-distilled water 
produced stock solutions of 10 mg L-1 [16]. All working solu-
tions and standards were created using these solutions. At 
-20°C, all solutions were kept in a brown glass bottle. By di-
luting sections of the stock with double distilled water and 
filtering through 0.45 m nylon membrane micro-filters, the 